Anhangebock WEETFALIA

Anheengerbuk
Caballete defijacion
Support de remorquage
Vetolaiteyksikko
Towing bracket
Supporto per rimorchio
Tilhengerbukk
Koppelingsconsole

Slapvagnsfaste

00606060060

Koziot holowniczy.

342076 691 111 - 002



Montage- und Betriebsanleitung
Anhéangebock

Westfalia-Bestell-Nr.: 342 076
Typ: 342 076

EG-Genehmigungszeichen

nach Richtlinie 94/20/EG: el3 00-0345

nach Richtlinie 70/221/EWG-2006/20/EG: el1l3 00-0086

— <10t
—Or

Verwendungsbereich: LKW

Freie Auflageflache am Langstrager ca. 310 mm
Max. Abstand der Kfz.-Langstrager (Auf3enkante) 1150 mm

Technische Daten:

Der geprifte D-Wert betragt 23,5 kN. Dieser entspricht zum Beispiel einer Anhangelast von
3500 kg und einem zulassigen Gesamtgewicht von 7500 kg. Die geprifte Stiutzlast betragt
150 kg.

Fur den Fahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhangelast und Stitzlast
maf3gebend, wobei die gepruften Werte der KmH nicht tGberschritten werden dirfen.

Hinweise:

An den Anhangebock darf eine Kupplungskugel mit Halterung oder eine selbsttatige
Bolzenkupplung montiert werden. Bei beiden, der Kupplungskugel mit Halterung und der
selbsttatigen Bolzenkupplung, darf ein Kupplungswechselsystem montiert werden.

Esist zu beachten, dal’ die jeweils montierte Kugelplatte bzw. selbsttatige Bolzenkupplung oder
das Kupplungsschnellwechselsystem mit der selbsttatigen Bolzenkupplung und der Kugelplatte
im Fahrzeugbrief und -schein eingetragen sein muf3.

Der Anhangebock ist ein Sicherheitsteil und darf nur von Fachpersonal montiert werden. Sofern
Ersatzteile erforderlich werden, dirfen auch diese nur von Fachpersonal am unbeschadigten
Originalteil verbautwerden.

Jegliche Anderungen bzw. Umbauten an dem Anhangebock sind unzulassig.

2



Bei Fahrt mit Anhanger sind die Fahrthinweise in der Betriebsanleitung des Fahrzeugherstellers
zubeachten.

Die Anhanger mussen miteiner entsprechenden Zugkugelkupplung ausgerustet sein.

Muf3 durch den Anbau des Anhangebockes die Abschleppétse entfernt werden, dient der
Anh&ngebock als Ersatz hierftir, sofern die zuldssige Anhangelast nicht tiberschritten wird und
der Abschleppvorgang aufverkehrsiblichen Stral3en erfolgt.

Die vom Fahrzeughersteller serienmali3ig genehmigten Befestigungspunkte sind eingehalten.
Nationale Richtlinien tber die Anbauabnahmen sind zu beachten.

Diese Montage- und Betriebsanleitung ist den Kfz. - Papieren beizuflgen.

Allgemeine Montagehinweise :

Isoliermasse bzw. Unterbodenschutz am Kfz. - falls vorhanden - im Bereich der Anlageflache
des Anhangebockes entfernen. Blanke Karosseriestellen mit Rostschutzfarbe bestreichen.

Samtliche Befestigungsschrauben des Anhangebockes nach ca. 1000 Anhéanger-km
nachziehen.

Dieser Anhangebock einschlief3lich aller Montageteile wiegt ca. 60 kg. Bitte berlcksichtigen
Sie, dal? sich das Leergewicht Ihres Kfz. nach Montage des Anhé&ngebockes um diesen Betrag
erhoht.

Sollder Anhdngebock auch als Unterfahrschutzeinrichtung genutzt werden, sind die
Anforderungen und Anbaumal3e der Richtlinie 70/221/EWG einzuhalten.



Den Kuppelbereich fur eine Kupplungskugel mit Halterung oder eine selbsttatige Bolzen-
kupplung entnehmen Sie bitte der folgenden Skizze.

. 312,5 85
Skizze 1:
0
&>
[e0)
7/

// 3
Winkel " B " ' A -

Iz

VAN
Kuppelbereich

Inderoberen und mittleren Querrohrposition kénnen folgende Anschraubplatten montiert
werden:

321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (nicht in Verbindung mit dem
Wechselsystem); 329 059; 329 060 und 329 061, 329 062

Inderunteren Querrohrposition kénnen folgende Anschraubplatten montiertwerden:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (nicht in Verbindung mit dem
Wechselsystem); 329 059; 329 060; 329 061, 329 062

Fur die Anschraubplatten 321 168; 321 169; 329 042; 329 050; 329 057; 329 059; 329 061,
329 062 sind die Sechskantschrauben M 10x35 zu verwenden.

Fur die Anschraubplatten 329 032; 329 060 und 329 049 sind die Sechskantschrauben
M 10x50 zu verwenden.

Fur die Anschraubplatten 329 036 und 329 050 sind die Sechskantschrauben M 10x65 zu
verwenden.

Hinweis: Die obengenannten Anschraubplatten haben verschieden hohe D-Werte!
Soferninden Anbauanweisungen fiir o. g. Anschraubplatten Befestigungsschrauben
wie auch Qualitaten vorgegeben sind, so haben in jedem Falle die Angaben in der
hier vorliegenden Montageanleitung "Typ 342 076" Gultigkeit.



Umfang des Anhangebockes

Pos. Bezeichnung Anzahl
1  Anhangebock - Querrohr 1
2 Winkel 2
3  Lasche 60x60 8
4  Schelle 2
5 Lasche 2
6 Lasche 120x40 8
7  Steckdosenhalter 1
Montageanleitung 1
Befestigungsmaterial:
Sechskantschraube M 6x16 ; Festigkeitsklasse 8.8 2
Sechskantschraube M 10x30 ; Festigkeitsklasse 8.8 2
Sechskantschraube M 10x35 ; Festigkeitsklasse 10.9 4
Sechskantschraube M 10x50 ; Festigkeitsklasse 10.9 4
Sechskantschraube M 10x65 ; Festigkeitsklasse 10.9 4
Sechskantschraube M 16x50 ; Festigkeitsklasse 8.8 4
Sechskantschraube M 16x55 ; Festigkeitsklasse 8.8 8
Scheibe 17x30x3 24
Scheibe 10,5 6
Scheibe 10,5x25x3 4
Sechskantmutter M 6 ; Festigkeitsklasse 8 2
Sechskantmutter M 10 ; Festigkeitsklasse 10 6
Sechskantmutter M 16 ; Festigkeitsklasse 8 12
Verschlul3stopfen 2
Lieferbare Ersatzteilumfange des Anhangebockes
Ersatzteil-Nr. Bezeichnung
942 076 650 001 VPE. Befestigungsteile einschl. Pos. 3, 5, 6, 7
942 076 615 001 VPE. Schelle Pos. 4

900 001 503 587 VPE. Verschlu3stopfen



Montageanleitung:

1)

2)

3)

4.)

5.)

6.)

Winkel "2" unter die Langstrager des Fahrzeuges halten und bei"a" durch die Langstrager
bohren (g 17 mm). Die Gegenlaschen "3" in die Langstrager legen und die Winkel "2" mit
den Langstragern und den Gegenlaschen" 3" verschrauben.

Sollte sich ein Quertrager an der Stelle, wo gebohrt werden muf3, befinden, sind die
Laschen "6" zwischen die Langstrager und dem Quertrager zu legen.

Die Schellen "4" auf das Querrohr " 1" schieben und die gewtinschte Breite so ausrichten,
daf3 die Bohrungen "b" 41,5 mm links und rechts aus der Mitte liegen.
Das Mal3 1100 mm (s. Skizze) darf nicht Gberschritten werden.

Die Rohrenden durfen bei Bedarf abgeschnitten werden. Es ist darauf zu achten, das
mindestens 50 mm Uber die Schellen stehen bleibt. Die Schnittstellen anschliel3end
entgraten.

Das Querrohr " 1" mitden Schellen "4" bei"d" in der gewtinschten Héhe an die Winkel " 2"
schrauben.

Wenn die Enden der Winkel "2" unten tberstehen, dann kdnnen die Enden abgeschnitten
werden. Die Schnittstellen anschlie3end entgraten.

Bei "e" durch die untere Wandung des Querrohres "1" bohren (g 11m mm).
Laschen "5" in die Rohrenden schieben und bei "e" mit dem Querrohr " 1" verschrauben.

Den Steckdosenhalter " 7" bei "f" an den Halter schrauben.

Alle Schrauben bzw. Muttern gleichmaliig fest anziehen.

Anzugsdrehmomente: M 10x30 [1 40 Nm  (Festigkeitsklasse 8.8)
M10x35 [ 55 Nm (Festigkeitsklasse 10.9)
M 10x50 [ 55 Nm (Festigkeitsklasse 10.9)
M10x65 [ 55 Nm (Festigkeitsklasse 10.9)
M 16x50 [ 1 170 Nm (Festigkeitsklasse 8.8)
M 16x55 [ 1 170 Nm (Festigkeitsklasse 8.8)

Anderungen vorbehalten.



Montage- og driftsanvisning
Anhangerbuk

Westfaliabestillingsnr.: 342 076
Type: 342 076

EU-tilladelsestegn

iflg. retningslinie 94/20/EU: e13 00-0345

iflg. retningslinie 70/221/EWU-2006/20/EG: e13 00-0086

Anvendelsesomrade: Lastbil
Fri ladeflade pa leengdedrager ca. 310 mm
Maks. afstand til karetgjets leengdedrager (ydre kant) 1150 mm

Tekniske specifikationer:

Den kontrollerede D-veerdi udger 23,5 kN. Dette svarer til for eksempel en anhaengerlast pa
3.500 kg og en tilladt totalvaegt pa 7.500 kg. Den kontrollerede stattelast udger 150 kg.

For karselsdrift er karetajsfabrikantens oplysninger angaende anhaengerlast, stattelast og tilladt
totalveegt orienterende, hvorved man dog ikke ma overskride de tilladte veerdier pa KmH.

Henvisninger:

Ved anheengerbukken ma man montere en koblingskugle med holdeanordning eller en
automatisk skruekobling. Ved begge anordninger, savel koblingskuglen med holdeanordning
som skruekoblingen, ma man montere et udskiftningssystem til koblinger.

Man skal veere opmeaerksom pa, at den monterede kugleplade henh. den automatiske skrue-
kobling eller det hurtige udskiftningssystem til koblinger med den automatiske skruekobling og
kuglepladen skal veere registrerede i karetgjets registreringspapirer.

Anhaengerbukken er en sikkerhedsrelevant del og méa derfor udelukkende blive monteret affagfolk.
Hvis det er ngdvendigt med reservedele, er det ogsa udelukkende fagfolk, der ma montere de
originale, ubeskadigede dele.

Enhver aendring henh. ombygning pa anhaengerbukken er forbudit.



Ved karsel med anhaenger skal man vaere opmaerksom pa og overholde driftsvejledningen fra
karetgjsfabrikanten.

Anhaengerne skal udstyres med entilsvarende treekkuglekobling.

Hvis man bliver nadttil at fierne slaebeasen, nar man monterer anhaengerbukken, har anhaenger-
bukken til formal at fungere for erstatning for @sen, nar blot den tilladte anhaengerlast ikke bliver
overskredet og nar sleebeprocessen bliver foretaget pa normale trafikarer.

De fastgarelsespunkter, som karetgjsfabrikanten har som standard, skal overholdes.
De nationale direktiver for afmontering af pamonterede dele skal overholdes.

Denne montage- og driftsvejledning skal vedlaegges karetgjets papirer.

Generelle montagehenvisninger:

Isoleringsmassen henh. undervognsbeskyttelsen skal, hvis det er til stede, fiernes fraomradet
omkring anhaengerbukkens ladeflade.

Alle fastgarelsesskruer pa anhaengerbukken skal traekkes til igen efter ca. 1.000 km karsel med
anhaengeren.

Denne anhaengerbuk inklusive alle montagedele vejer ca. 60 kg. Vaer venligst opmaerksom pa,
at Deres kgretgjs egenvaegt bliver forhgjet med denne veegt, efter montagen af anhaenger-
bukken.

Indien de trekhaakbok tevens ter onderrijbeveiliging moet dienen, moeten de eisen en
montageafmetingen volgensrichtlijn 70/221/EEG worden aangehouden.



Se venligst koblingsomradet for en koblingskugle med holdeanordning eller en automatisk
skruekobling pa den fglgende skitse.

) 312,5 85
Skitse 1:
o)
>
(0 0]
%
s
Vinkel ,B* ! 7 -
%
[
Koblingsom-

rade
| den gverste og midterste tveerrgrsposition kan man montere fglgende fastskruningsplader:
321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (ikke i forbindelse med
udskiftningssystemet); 329 059; 329 060 og 329 061, 329 062.

| den nederste tveerrgrsposition kan man montere fglgende fastskruningsplader:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (ikke i forbindelse med udskiftnings-
systemet); 329 059; 329 060 og 329 061, 329 062.

For fastskruningspladerne 321 168; 321 169; 329 042; 329 050; 329 057; 329 059; 329 061,
329 062 skal man anvende sekskantskruerne M 10x35.

For fastskruningspladerne 329 032; 329 060 og 329 049 skal man anvende sekskantskruerne
M 10x50.

For fastskruningspladerne 329 036 og 329 050 skal man anvende sekskantskruerne M 10x65.

Henvisning: De ovennaevnte fastskruningsplader har forskellige D-veerdier!
Hvis der bliver foreskrevet bestemte fastggrelsesskruer samt en bestemt
kvalitet i montageanvisningerne for de ovennaevnte fastskruningsplader, sa er
oplysningerne i den indestaende montageanvisning , Type 342 076“ under alle
omstaendigheder gyldig.



Anhaengerbukkens omfang
Pos. Betegnelse

Anhaengerbuk - tveerrar
Vinkel

Laske 60x60
Speendeband

Laske

Laske 120x40
Stikdaseholder
Montageanvisning

~No ok, WN PR

Fastggrelsesmateriale:

Sekskantskrue M 6x16, styrkeklasse 8.8
Sekskantskrue M 10x30, styrkeklasse 8.8
Sekskantskrue M 10x35 styrkeklasse 10.9
Sekskantskrue M 10x50, styrkeklasse 10.9
Sekskantskrue M 10x65, styrkeklasse 10.9
Sekskantskrue M 16x50, styrkeklasse 8.8
Sekskantskrue M 16x55, styrkeklasse 8.8
Skive 17x30x3

Skive 10,5

Skive 10,5x25x3

Sekskantmgtrik M 6,styrkeklasse 8
Sekskantmgtrik M 10, styrkeklasse 10
Sekskantmgtrik M 16, styrkeklasse 8
Lukkeprop

Reservedele, der kan leveres med anhangerbukken

Reservedelsnr. Betegnelse

942 076 650 001 VPE. faatggrelsesdele inkl. 3, 5, 6, 7
942 076 615 001 VPE. spaendeband pos. 4

900 001 503 587 VPE. lukkeprop

10

Stk.

P RPONNOODNE

N
NNONPPOPPRORAEDBEDNNDN

=



Montageanvisning:

1)

2)

3)

4.)

5.)

6.)

Hold vinkel ,, 2* under kgretgjets leengdedrager og bor (g 17 mm) gennem lsengdedrageren
ved ,a“. Leeg modlaskerne ,, 3" ind i leengdedrageren og skru vinkel ,2“ sammen med
leengdedragerne og modlaskerne ,, 3“.

Hvis en tvaerdrager er pa det sted, hvor der skal udbores, skal laskerne ,6“ placeres mellem
leengdedragerne og tveerdrageren.

Skub spaendebandene ,4“ fast pa tveerrgret , 1“ og tilret den gnskede bredde saledes, at
udboringerne ,b*“ er placeret 41,5 mm til hgjre og til venstre for midten.
Malet 1.100 mm (se venligst skitsen) ma ikke overskrides.

Rgrenes ender skal skeeres til, som det er ngdvendigt. Man skal veere opmaerksom pa, at
mindst 50 mm skal sta over spaendebandene. Stederne, der er blevet skaret ud, skal
derefter afgrates.

Skru tveerraret , 1“ sammen med spaendebandene ,4“ ved , d“ i den gnskede hgjde ved
vinkel ,2".

Hvis enderne pa vinkel ,2“ forneden star over hinanden, kan man skeere enderne af.
Stederne, der er blevet skaret ud, skal derefter afgrates.

Bor gennem tveerrgrets ,, 1* nederste veeg ved ,e“ (g 11 mm).
Laskerne, 5" skal skubbesindirgrets ender og skrues sammen medtveerrgret,, 1 ved, e“.

Skru stikdaseholderen , 7¢ fast pa holderen ved , f*.
Treef alle skruerne henh. mgtrikkerne fast til.

Startdrejningsmomenter. M 10x30 [ KO Nm (styrkeklasse8.8)
M 10x35 [ b5 Nm (styrkeklasse 10.9)
M 10x50 [ b5 Nm (styrkeklasse 10.9)
M 10x65 [ b5 Nm (styrkeklasse 10.9)
M 16x50 [CIFO Nm  (styrkeklasse 8.8)
M 16x55 [CIF0O Nm  (styrkeklasse 8.8)

Retten til eendringer forbeholdes.

11



Instrucciones de montaje y servicio
Caballete de fijacion

Num. de pedido Westfalia: 342 076
Modelo: 342 076

Codigo de homologacion CE

segun la normativa 94/20/CE: e13 00-0345

segun la normativa 70/221/CEE-2006/20/EG: €13 00-0086

Ambito de utilizacion:  Camiones
Superficie de apoyo libre en larguero aprox. 310 mm
Maxima distancia del larguero del vehiculo (canto exterior)
1150 mm

Datos técnicos:

El valor D verificado es 23,5 kN. Este valor corresponde por ejemplo a una carga de remolque
de 3500 kg y un peso total autorizado de 7500 kg. La carga de apoyo verificada es de 150 kg.
Para el servicio de marcha son normativos los datos del fabricante del vehiculo en lo referente
a la carga de remolque y carga de apoyo, no debiendo sobrepasar los valores verificados del
enganche para remolque con fijacion.

Indicaciones:

En el caballete de fijacion puede montarse un enganche esférico con fijacion o un acoplamiento
automatico por perno. En ambos, en el enganche esférico con fijacion y en el acoplamiento
automatico por perno, puede montarse un sistema de cambio de acoplamiento.

Debe observarse la obligacion de anotar en la documentacion del vehiculo el montaje de la placa
con enganche esférico o el acoplamiento automatico por perno, o bien el sistema de cambio
rapido de acoplamiento con el acoplamiento automatico por perno y la placa con enganche
esférico.

El caballete de fijacion es una pieza de seguridad y so6lo puede ser montado por personal
especializado. Si se necesita montar piezas de repuesto, éstas deberan ser montadas asimismo
por personal especializado sobre la pieza original incolume.

Esta prohibido efectuar cualquier modificacion o cambio en el caballete de fijacion.

12



Al circular con remolque deberan observarse las indicaciones para la marcha incluidas por el
fabricante del vehiculo en las instrucciones de servicio del mismo.

El remolque debe estar equipado con el correspondiente acoplamiento de traccién.

Sidebe retirarse la argolla de remolque debido al montaje del caballete de fijacion, éste podra
utilizarse en lugar de la argolla para el remolcado, siempre que no se sobrepase la carga de
remolque autorizada y el proceso de remolcado se lleve a cabo en vias abiertas a la
circulacion.

Se hantomado en consideracion los puntos de fijacion de serie del vehiculo indicados por el
fabricante del vehiculo.
Deben observarse las directivas nacionales referentes a controles de enganche.

Estas instrucciones de montaje y de servicio deben adjuntarse a la documentacion del vehiculo.

Indicaciones generales para el montaje:

Eliminar la masilla aislante o proteccion de bajos del vehiculo - en caso de existir - en la zona
de la superficie de apoyo del caballete de fijacion. Aplicar pintura protectora anticorrosion a las
superficies de chapa desnudas.

Reapretar todos los tornillos de fijacion del caballete de fijacién después de circular aprox.
1000 km en servicio con remolque.

Este caballete de fijacion, inclusive todas las piezas de montaje, pesa aprox. 60 kg. Tenga en
cuenta que el peso en vacio de su vehiculo se incrementara en dicho valor tras el montaje del
caballete de fijacion.

Si se utiliza el caballete de fijacion a modo de defensa antiempotramiento deberan satisfacerse
los requisitos y medidas de montaje especificados en la normativa 70/221/CEE.

13



Tome del croquis que figura a continuacién la zona de acoplamiento para un enganche esférico con
fijacion o un acoplamiento automatico por perno.

312,5 85

Croquis 1:

84,5

§

Escuadra «B» I

W

L
Zona de acoplamiento

En la posicion superior y central del tubo transversal pueden montarse las siguientes placas
atornillables:

321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (no en combinacién con el sistema
de cambio); 329 059; 329 060 y 329 061, 329 062

En la posicion inferior del tubo transversal pueden montarse las siguientes placas atornillables:
321168;329032;329036; 329 049; 329 050; 329 057 (no en combinacion con el sistema de cambio);
329 059; 329 060; 329 061, 329 062

Paralas placas atornillables 321 168; 321 169; 329 042; 329 050; 329 057; 329 059; 329061, 329 062
deben utilizarse tornillos hexagonales M 10x35.

Para las placas atornillables 329 032; 329 060 y 329 049 deben utilizarse los tornillos hexagonales
M 10x50.

Para las placas atornillables 329 036 y 329 050 deben utilizarse los tornillos hexagonales M 10x65.
Indicacién: Las placas atornillables citadas arriba poseen diferentes valores D.
Si no se indica en las instrucciones de montaje de las citadas placas atornillables los

tornillos de fijacion y las calidades, seran validas en cualquier caso los datos que
figuran en estas instrucciones de montaje «Modelo 342 076.

14



Volumen de suministro del caballete de fijacion
Pos.  Designacion

Tubo transversal caballete de fijacién
Escuadra

Platina 60x60

Abrazadera

Platina

Platina 120x40

Soporte para la caja de enchufe
Instrucciones de montaje

~No ok, WNPE

Material de fijacion:

Tornillo hexagonal M 6x16; clase de resistencia 8.8
Tornillo hexagonal M 10x30; clase de resistencia 8.8
Tornillo hexagonal M 10x35; clase de resistencia 10.9
Tornillo hexagonal M 10x50; clase de resistencia 10.9
Tornillo hexagonal M 10x65; clase de resistencia 10.9
Tornillo hexagonal M 16x50; clase de resistencia 8.8
Tornillo hexagonal M 16x55; clase de resistencia 8.8
Arandela 17x30x3

Arandela 10,5

Arandela 10,5x25x3

Tuerca hexagonal M 6; clase de resistencia 8

Tuerca hexagonal M 10; clase de resistencia 10
Tuerca hexagonal M 16; clase de resistencia 8

Tapon obturador

Volumen suministrable de piezas de repuesto del caballete de fijacion

NUum. de pieza de repuesto  Designacion

Cantidad

P RPONNOODNE

N
NNONPMOPRRORAAMEBEDNDDN

=

942 076 650 001 Unidad de embalaje Piezas de fijacion inclusive las posiciones
3,5,6y7

942 076 615 001 Unidad de embalaje Abrazadera posicion 4

900 001 503 587 Unidad de embalaje Tapon obturador

15



Instrucciones de montaje:

1)

2)

3)

4.)

5.

6.)

Sujetar la escuadra «2» debajo del larguero del vehiculo y taladrar en «a» a través del
larguero (17 mm de @). Colocar las contraplatinas «3» en el larguero y atornillar las
escuadras «2» a los largueros y las contraplatinas «3».

Si se encuentra un travesafio en la parte en la que se debe taladrar, deberan colocarse las

bridas ,6“ entre los largueros y el travesario.

Insertar las abrazaderas (4) en el tubo transversal «1» y ajustar la anchura deseada de
forma que los taladros «b» queden a 41,5 mm a izquierda y derecha del centro.
No debe sobrepasarse la medida 1100 mm (véase el croquis).

Los extremos del tubo pueden cortarse en caso necesario. Debera tenerse en cuenta que
sobresalgan como minimo 50 mm de las abrazaderas. Desbarbar a continuaciéon los
puntos de corte.

Atornillar el tubo transversal «1» a las escuadras «2», a la altura deseada, con las
abrazaderas «4» en «d».

Si sobresalen los extremos de las escuadras «2» por la parte inferior, podran cortarse
dichos extremos. Desbarbar a continuacion los puntos de corte.

Taladrar en «e» a través de la pared inferior del tubo transversal «1» (11 mm de @).
Insertar las platinas «5» en los extremos del tubo y atornillarlas al tubo transversal «1» en
«e».

Atornillar el soporte para la caja de enchufe «7» al soporte en «f».

Apretar uniformemente todos los tornillos y tuercas.

Pares de apriete: M 10x30 [ 40 Nm (clase de resistencia 8.8)
M10x35 [ 55 Nm (clase de resistencia 10.9)
M 10x50 [ 55 Nm (clase de resistencia 10.9)
M10x65 [ 55 Nm (clase de resistencia 10.9)
M 16x50 [ 1 170 Nm (clase de resistencia 8.8)
M 16x55 [1 170 Nm (clase de resistencia 8.8)

Reservado el derecho de introducir modificaciones.

16



Instructions de montage et d’emploi
Support de remorque

Référence Westfalia: 342 076
Type: 342 076

Marque d’autorisation CE

suivant la Directive 94/20/CE : el13 00-0345

suivant la Directive 70/221/CEE-2006/20/EG : el13 00-0086

Domaine d’utilisation: Camions
Surface d’appui libre sur le longeron: env. 310 mm
Distance maximale des longerons du véhicule (rebord extérieur)
1150 mm

Caractéristiques techniques:

La valeur D contr6lée est de 23,5 kN. Celle-ci correspond, par exemple, a une charge de
remorquage de 3 500 kg et a un poids total admissible de 7 500 kg. La charge d’appui s’éléve a
150 kg.

Pour la marche du véhicule, les indications du constructeur du véhicule en ce qui concerne la
charge de remorquage et la charge d’appui sont déterminantes; cependant, les valeurs contrélées
de la piece ,KmH" ne doivent pas étre dépasseées.

Remarques:

Une bille d’'accouplement avec fixation ou un accouplement a boulons automatique peuvent étre
montés sur le support tracté. Dans les deux cas, pour la bille d’accouplement avec fixation et pour
'accouplement a boulons automatique, un systéme de détournement de lI'accouplement peut
étre monté.

Il faut faire attention a ce que la plaque a boule ou I'accouplement a axe, chaque fois monté, ou
le systeme de changement rapide d’accouplement avec I'accouplement a axe automatique et la
plague a boule soient inscrits sur le document d’'immatriculation du véhicule et sur la carte grise (en
France).

Le support de remorquage est une piece de sécurité et il soit seulement étre monté par des
spécialistes. Danslamesure oules pieces de rechange sont nécessaires, celles-cidoivent étre aussi
montées uniquement par des spécialistes sur une piece d’origine intacte.

Toute transformation ou modification de notre support d’attelage sont interdites.

17



Quand vous roulez avec la remorque, il faut observer les informations concernant le remorquage
sur les instructions d’emploi du constructeur du véhicule.

Les remorques doivent étre équipées d’'un accouplement a boule de traction correspondant.

Si, a cause du montage du support de remorquage, il faut enlever 'anneau de remorquage, le
support de remorquage sert alors de remplacement dans la mesure ou la charge de remorgquage
admissible n'est pas dépassée et ou le remorquage est effectué sur les routes de circulation
normales.

Les points de fixation homologués en série par le constructeur sont respecteés.
Les dispositions nationales relatives aux contréles de réception doivent étre respectées.

Cette notice de montage et d’utilisation doit étre jointe aux documents du véhicule.

Instructions générales de montage:

S’ilyena, enleverle masticisolant oula couche de protection du dessous de caisse du véhicule -dans
la zone de la surface d’appui du support de remorquage. Badigeonner les pieces nues de la
carrosserie avec de la peinture antirouille.

Resserrer toutes les vis de fixation du support de remorquage au bout d’environ 1 000 km de
remorguage.

Ce support de remorguage, y compris les pieces de montage pese environ 60 kg. Veuillez
aussi tenir compte que le poids a vide de votre véhicule, apres le montage, augmente de cette
valeur.

Sile support d’attelage doit étre utilisé aussi comme dispositif de protection du dessous de caisse,
il faut alors respecter les spécifications et les cotes de montage suivant la Directive 70/221/CEE.

18



Veuillez relever sur le croquis suivant le secteur d’'attelage pour une boule d’attelage avec support ou
pour un accouplement a axe automatique.

. 312,5 85
Croquis 1:
T}
<
(Vo]
% /
/ 3
I
Angle ,B* - 7 ?‘-
VAN

Secteur d’attelage

Les plaques de vissage suivantes peuvent étre montées sur les positions supérieure et du milieu du
tube transversal:

321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (pas en liaison avec le systeme
de changement); 329 059; 329 060 et 329 061, 329 062

Sur la position inférieure du tube transversal, les plaques de vissage suivantes peuvent étre montées:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (pas en liaison avec le systéme de
changement); 329 059; 329 060; 329 061, 329 062

Les vis a téte hexagonale M 10 x 35 doivent étre utilisées pour les plaques de vissage 321 168; 321
169;329042;329050; 329057; 329061, 329 062.

Les vis a téte hexagonale M 10 x 50 doivent étre utilisées pour les plaques de vissage 329 032; 329
060 et 329 049.

Les vis a téte hexagonale M 10 x 65 doivent étre utilisées pour les plaques de vissage 329 036 et 329
050.

Remarque: Les plaques de vissage indiquées ci-dessus ont des valeurs D élevées qui different.
Dans la mesure ou les vis de fixation pour les plaques de vissage indiquées ci-dessus,
comme aussiles qualités, sontimposées sur les instructions de montage, danstous les
cas, les indications figurant ici sur ces instructions de montage , Type 342 076" sont
valables.

19



Etendue de livraison du support de remorquage
Rep. Deésignation Qteé

Support de remorquage - tube transversal
Corniéeres

Eclisses 60 x 60

Colliers

Eclisses

Eclisses 120 x 40

Support de prise de courant

Instructions de montage

~No ok, WN PR
R L O0ONNOLONLE

Matériel de fixation:

Vis a téte hexagonale M 6 x 16; classe de résistance 8.8
Vis a téte hexagonale M 10 x 30; classe de résistance 8.8
Vis a téte hexagonale M 10 x 35; classe de résistance 10.9
Vis a téte hexagonale M 10 x 50; classe de résistance 10.9
Vis a téte hexagonale M 10 x 65; classe de résistance 10.9
Vis a téte hexagonale M 16 x 50; classe de résistance 8.8
Vis a téte hexagonale M 16 x 55; classe de résistance 8.8
Rondelles de 17x30x3

Rondelles de 10,5

Rondelles de 10,5x25x3

Ecrous hexagonaux M 6; classe de résistance 8

Ecrous hexagonaux M 10; classe de résistance 10

Ecrous hexagonaux M 16 classe de résistance 8
Bouchons

N
NNONPMOPPOPPEADEBDEDNDN

=

Etendue de livraison des piéces de rechange disponibles du support de
remorquage

N° de la piece de rechange  Deésignation

942 076 650 001 VPE. Pieces de fixation, y compris les rep. 3, 5,6 et 7
942 076 615 001 VPE. Collier rep. 4
900 001 503 587 VPE. Bouchon

20



Instructions de montage:

1)

2)

3)

4.)

5.

6.)

Tenir la corniere ,, 2 sous les longerons du veéhicule et percer sur ,a" atravers les longerons
(@ 17 mm). Placer les contre-éclisses ,, 3" sur les longerons et visser les corniéres ,, 2" avec
les longerons et les contre-éclisses ,, 3".

S’ily aune traverse a I'endroit ou le percage doit étre effectué, les attaches 6" doivent étre

disposées entre les longerons et la traverse.

Faire glisser les colliers ,,4“ sur le tube transversal ,, 1“ et aligner la largeur désirée de telle
maniére que les alésages ,,b“ soienta 41,5 mm, a gauche et a droite, par rapport au milieu.
La cote de 1 100 mm (voir le croquis) ne doit pas étre dépassée.

Les extrémités du tube peuvent étre coupées en cas de nécessité. Il faut bien faire attention
ace gu’au moins 50 mm restent au-dessus des colliers. Ensuite, ébarber la section de coupe.

Visser le tube transversal ,, 1“ avec les colliers ,4" sur ,,d“ a la hauteur désirée sur les
cornieres ,, 2“.

Si les extrémités des corniéres ,, 2“ dépassent en bas; on peut alors couper les extrémités.
Ensuite, il faut ébarber la section de coupe.

Sur , e", percer atravers la paroi inférieure du tube transversal ,, 1“ (un trou au @ de 11 mm).
Faire glisser les éclisses ,5" dans les extrémités des tubes et visser sur , e avec le tube
transversal ,, 1“.

Visser le support de la prise de courant ,, 7 sur ,f“ sur le support.

Visser a fond uniformément toutes les vis et tous les écrous.

Couples de serrage: M 10x30 [ 40 Nm  (classe de résistance 8.8)
M10x35 [ 55 Nm (classe de résistance 10.9)
M 10x50 [ 55 Nm (classe de résistance 10.9)
M10x65 [ 55 Nm (classe de résistance 10.9)
M 16x50 [ 1 170 Nm (classe de résistance 8.8)
M 16x55 [ 1 170 Nm (classe de résistance 8.8)

Tous droits de modifications réservés.

21



FIN

Asennus- ja kayttdohjeet
Vetolaiteyksikko

Westfalian tilausnro: 342 076
Tyyppi: 342 076

EU:n hyvaksymismerkinta

direktiivin 94/20/EG mukaan: e13 00-0345

ol

direktiivin 70/221/EWG mukaan-2006/20/EG: el13 00-0086 f = <1 Or

Kayttokohteet: Kuorma-autot
Pituussuuntaisten palkkien vapaa kiinnityspinta noin 310 mm
Pituussuuntaisten palkkien (ulkoreunojen) suurin vali 1150 mm

Tekniset tiedot:

Koestettu D-arvo on 23,5 kN. Tama vastaa esimerkiksi hinauskuormaa 3500 kg ja sallittua
kokonaispainoa 7500 kg. Koestettu koukkukuorma on 150 kg.

Kaytbssa ajoneuvon valmistajan ilmoittamat hinauskuorma- ja koukkukuormatiedot ovat
maaraavia, mutta ne eivat saa ylittaa vetolaiteyksikon koestettuja arvoja.

Ohjeita:

Vetolaiteyksikk6on voi kiinnittdd vetokoukun kiinnitysosineen tai automaattisen tappikytkenta-
laitteen. Kummassakin tapauksessa, kaytettdessa vetokoukkua Kkiinnitysosineen tai auto-
maattista tappikytkentélaitetta, on liséksi asennettavissa kytkennan vaihtojarjestelma.

On huolehdittava siita, etta kulloinkin asennettu vetokoukkulaite, automaattinen tappikytkenta-
laite ja niiden yhteydessa mahdollisesti kaytettava pikakytkentdjarjestelma merkitdén ajoneuvon
dokumentteihin.

Vetolaiteyksikkd on turvallisuuteen vaikuttava osa ja sen saa asentaa vain ammattihenkil6t.
Tarvittaessa varaosia, nekin saa Kiinnittda vahingoittumattomiin alkuperéisosiin vain
ammattihenkilot.

Vetolaiteyksikon kaikki muunnokset ja muutokset ovat kiellettyja.

22



Ajossa on noudatettava ajoneuvon valmistajan ohjekirjan ajonopeusmaarayksia.
Peravaunujen tulee olla varustetut vastaavalla vetokoukun kytkentalaitteella.

Jos hinaussilmukka on poistettava vetolaiteyksikon asennuksen yhteydessa, toimii vetolaite-
yksikkd sen korvaajana kunhan sallittua hinauskuormaa ei yliteté ja hinaus tapahtuu normaalia
likennetta varten tarkoitetuilla ajovaylilla.

Ajoneuvonvalmistajan sarjatuotantoa varten hyvaksytyt kiinnityskohdat sopivat kaytettaviksi.
Kansallisia asennusten teknisté hyvaksymista koskevia maarayksia on noudatettava.

Nama asennus- ja kayttoohjeet tulee liittda ajoneuvon dokumentteihin.

Yleiset asennusohjeet:

Mahdollinen eristys- tai suojamassa on poistettava ajoneuvon niista kohdista, jotka tulevat
kosketukseen vetolaiteyksikon kanssa. Kasittele korin paljaat kohdat ruosteenestomaalilla.

Kiristé vetolaiteyksikon kaikki kiinnityspultit noin 2000 km:n ajon jalkeen.

Tama vetolaiteyksikkd kaikkine asennusosineen painaa noin 60 kg. Huomioi, etta ajoneuvon
omapaino nousee taman verran vetolaiteyksikdn asennuksen yhteydessa.

Jos vetolaiteyksikkda kaytetaan myos alle ajautumisen estolaitteena, sen tulee vastata direktiivin
70/221/EWG vaatimuksia jaasennusmittoja.

23



Vetokoukkulaitteen tai automaattisen tappikytkentélaitteen yhteydessa kaytettavissa oleva
kytkentdalue ilmenee seuraavasta piirroksesta.

. 312,5 85
Piirros 1:
0
&>
[e0)
7/
// $
Kulma "B” ' 7 -
D
N
Kytkentaalue

Ylemman ja keskimmaisen poikittaisputken kohdalla seuraavat kiinni ruuvattavat levyt ovat
kaytettavissa:

321168;321169;329032;329042; 329 049; 329 050; 329 057 (ei kytkennén vaihtojarjestelman
yhteydessd); 329 059; 329 060 ja 329 061, 329 062

Alemman poikittaisputken kohdalla seuraavat kiinni ruuvattavat levyt ovat kaytettavissa:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (ei kytkennan vaihtojarjestelman
yhteydessd); 329 059; 329 060 ja 329 061, 329 062

Kiinni ruuvattavia levyja 321 168; 321 169; 329 042; 329 050; 329 057; 329 059 ja 329 061,
329 062 varten kaytetaan pultteja M 10x35.

Kiinni ruuvattavia levyja 329 032; 329 060; 329 049 varten kaytetaan pultteja M 10x50.
Kiinni ruuvattavia levyja 329 036 ja 329 050 varten kaytetaan pultteja M 10x65.
Huom.: YIll& mainittujen kiinni ruuvattavien levyjen D-arvot poikkeavat toisistaan!
Jos néiden kiinni ruuvattavien levyjen asennusohjeissa esiintyy tietoja kiinnitys-

pulteista ja niiden laadusta, nédiden asennusohjeiden "Tyyppi 342 076" tiedot ovat
aina voimassa.

24



Vetolaiteyksikén kokoonpano

Pos. Nimike

~No ok, WNPE

Kiinnitysvalineet:

Pultti M 6x16; lujuusluokka 8.8
Pultti M 10x30; lujuusluokka 8.8

Vetolaiteyksikon poikittaisputki
Kulmarauta

Kiinnityslevy 60x60
Kiinnityssanka

Kiinnityslevy

Kiinnityslevy 120x40
Pistorasian pidin
Asennusohjeet

Pultti M 10x35; lujuusluokka 10.9
Pultti M 10x50; lujuusluokka 10.9
Pultti M 10x65; lujuusluokka 10.9

Pultti M 16x50; lujuusluokka 8.8
Pultti M 16x55; lujuusluokka 8.8

Valilevy 17x30x3
Valilevy 10,5

Valilevy 10,5x25x3

Mutteri M 6; lujuusluokka 8
Mutteri M 10; lujuusluokka 10
Mutteri M 16; lujuusluokka 8

Tulppa

Vetolaiteyksikon toimitettavissa olevat varaosat

Varaosanro

942 076 650 001

942 076 615 001

900 001 503 587

Nimike
VPE. Kiinnitysosat; pos. 3, 5, 6, 7
VPE. Kiinnityssanka; pos. 4

VPE. Tulppa

Maara

P RPONNOODNE

N
NNONPPOPPROPRRPEREBEADNDN

=

25



Asennusohjeet:

1)

2)

3)

4.)

5.)

6.)

Aseta kulmaraudat ”"2” ajoneuvon pituussuuntaisten palkkien alle ja poraa niihin reiat
(@ 17 mm) kohtiin "a”. Tydnna kiinnityslevyt ”3” pituussuuntaisiin palkkeihin ja kiinnita
kulmaraudat " 2” pituussuuntaisiin palkkeihin ja kiinnityslevyihin ” 3" .

Jos porattavassa kohdassa sijaitsee poikittaissuuntainen kannatinpalkki, sijoitetaan
Kiinnitysraudat ”6” pituussuuntaisten  kannatinpalkkien ja poikittaissuuntaisen

kannatinpalkin valiin.

Tyonna kiinnityssangat " 4” poikittaisputken ” 1” paaélle ja aseta leveys siten, etta reiat ” b”
sijoittuvat 41,5 mm keskiviivan kummallekin puolelle.
Mittaa 1100 mm (katso piirrosta) ei saa ylittaa.

Putken pé&at voi katkaista tarpeen mukaan. On kuitenkin jatettdva kiinnityssankojen
vahintddn 50 mm:n ylitys. Poista katkaisukohtien jaysteet.

Kiinnitad poikittaisputki ”1” kohdista ”"d” kiinnityssankoihin ”4” ja halutulle korkeudelle
kulmarautoihin " 2”.

Jos kulmarautojen 2" paat ulottuvat nakyviin alaspain, ne voi katkaista. Poista
katkaisukohtien jaysteet.

Poraa reiat (@ 11mm) poikittaisputken 1" alaseinan lapi kohtiin "e”.
Tyonna kiinnityslevyt ”5” putkenpaihin ja kiinnita ne kohdissa ”e” polikittaisputkeen.

Kiinnita pistorasian pidin ” 7” kohdasta ”f” kiinnitysrautaan.

Kirista kaikki pultit ja mutterit tasaisesti.

Kiristysmomentit: M 10x30 [ 40 Nm  (lujuusluokka8.8)
M10x35 [ 55 Nm  (lujuusluokka10.9)
M 10x50 [ 55 Nm  (lujuusluokka10.9)
M10x65 [ 55 Nm  (lujuusluokka10.9)
M16x50 [ 1 170 Nm  (lujuusluokka8.8)
M16x55 [ 1 170 Nm  (lujuusluokka8.8)

Oikeudet muutoksiin pidatetan.

26



Installation and Operating Instructions
Towing Bracket

Westfalia Order No.: 342 076
Type: 342 076

EC Approval No.

as per Guideline 94/20/EC: e13 00-0345

ol

as per Guideline 70/221/EEC-2006/20/EG:  e13 00-0086 ( = <1 Or

Application: Lorry
Free support surface on longitudinal member approx. 310 mm
Max. distance of vehicle longitudinal members (outer edge) 1150 mm

Technical Data:

The tested D-value is 23.5 kKN. This corresponds, for example, to a towed weight of 3500 kg and
a permissible total weight of 7500 kg. The tested trailer nose weight is 150 kg.

For driving, the data of the vehicle manufacturer with regard to the towed weight and trailer nose
weight are decisive, whereby the tested values of the CBB may not be exceeded.

Notes:

A coupling ball with bracket or an automatic coupling may be mounted on the towing bracket.
With both, i.e. the coupling ball with bracket and the automatic coupling, a quick-change coupling
system may be mounted.

It must be observed that the respectively mounted ball plate or automatic coupling, or the quick-
change coupling system with the automatic coupling and the ball plate, must be entered in the
vehicle title and registration papers.

The towing bracketis a safety partand may only be mounted by specially trained personnel. Should
spare parts be required, these may also only be mounted onthe undamaged original-equipment part
by specially trained personnel.

No changes or modifications to the towing bracket are permitted.

27



When driving with a trailer, observe the driving instructions in the vehicle manufacturer’s
operating instructions.

The trailer must be equipped with an appropriate towing coupling ball.

If installing the towing bracket necessitates the removal of the towing eye, the towing bracket
serves as a replacement, provided the permissible towed weight is not exceeded and the towing
takes place on normal roads.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of auxiliaries must be observed.

These installation and operating instructions must be enclosed with the vehicle papers.

General Installation Instructions:

If present, remove insulating compound and/or underseal in the area of the towing-bracket
contact surfaces. Coat bare bodywork with anti-corrosion paint.

Retighten all mounting bolts of the towing bracket after approx. 1000 towing km.
This towing bracket including all mounting parts weighs approx. 60 kg. Please take into ac-
count that the kerb weight of your vehicle is increased by this amount after mounting the

towing bracket.

If the towing bracket is also to be used as an underride protection device, the requirements and
mounting dimensions of the Guideline 70/221/EEC must be adhered to.

28



Please see the following drawing for the coupling area for a coupling ball with bracket or an
automatic coupling.

. 312,5 85
Drawing 1:
w0
>
o 0]
%
e
Angle “B” ! 7‘ -
A
N
Coupling area

In the upper and middle cross pipe position the following bolt-on plates can be mounted:
321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (not in conjunction with the
quick-change system); 329 059; 329 060; 329 061, 329 062

In the lower cross pipe position the following bolt-on plates can be mounted:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (not in conjunction with the quick-
change system); 329 059; 329 060; 329 061, 329 062

The M 10 x 35 hexagon bolts are to be used for the bolt-on plates 321 168; 321 169; 329 042;
329 050; 329 057; 329 059; 329 061, 329 062.

The M 10 x 50 hexagon bolts are to be used for the bolt-on plates 329 032; 329 060 and 329 049.
The M 10 x 65 hexagon bolts are to be used for the bolt-on plates 329 036 and 329 050.
Note: The bolt-on plates specified above different D-values.

If mounting bolts and qualities are specified in the mounting instructions for the above

bolt-on plates, then the specifications in these installation instructions “Type 342 076”
always apply.

29



Parts of Towing Bracket
Iltem  Description

Towing bracket - cross pipe
Angle bracket

Shackle (60 x 60)

Clip

Shackle

Shackle (120 x 40)
Electrical socket bracket
Installation instructions

~No ok, WN PR

Mounting materials:

Hexagon bolt M 6 x 16; property class 8.8
Hexagon bolt M 10 x 30; property class 8.8
Hexagon bolt M 10 x 35; property class 10.9
Hexagon bolt M 10 x 50; property class 10.9
Hexagon bolt M 10 x 65; property class 10.9
Hexagon bolt M 16 x 50; property class 8.8
Hexagon bolt M 16 x 55; property class 8.8
Washer 17x30x3

Washer 10.5

Washer 10.5 x 25 x 3

Hexagon nut M 6; property class 8

Hexagon nut M 10; property class 10
Hexagon nut M 16; property class 8

Sealing plug

Available Spare Parts for Towing Bracket

Spare Part No. Description

Qty.

P RPONNOODNE

N
NNONPMOPROPRRPEARIEBEADNDN

=

942 076 650 001 VPE. Mounting parts incl. items 3, 5, 6, 7

942 076 615 001

900 001 503 587

30

VPE. Clamp, item 4

VPE. Sealing plug



Installation Instructions:

1)

2)

3)

4.)

5.)

6.)

Hold angle brackets* 2” under longitudinal members of vehicle and drill (17 mm dia.) through
longitudinalmemberat®a”. Lay counter-shackles“ 3” inlongitudinal members and boltangle
brackets “2” to longitudinal members and counter-shackles “ 3.

Ifthere is a Frame cross member at the pointwhere drill holes are to be bored, the Fishplater

‘6’ must be placed between the Frame side member and the Frame cross member.

Push clamps “4” onto cross pipe “1” and align desired width so that holes “b” are located
41.5 mm to left and right of centre.
Dimension 1100 mm (see drawing) may not be exceeded.

Pipe ends may be cut off if necessary. Make sure that at least 50 mm is left beyond clamps.
Then deburr cut areas.

Bolt cross pipe “1” onto angle brackets “2” at “d” at desired height with clamps “4”.
If ends of angle bracket*2” protrude at bottom, then ends may be cut off. Then deburr cut
areas.

Drill through lower wall of cross pipe “1” (11 mm dia.) at “e”.
Push shackles “5” into pipe ends and bolt to cross pipe “1” at “e”.

Screw electrical socket bracket “7” onto bracket at “f”.

Tighten all bolts and nuts evenly.

Tighteningtorques: M 10x30 [ 40 Nm  (propertyclass 8.8)
M10x35 [ 55 Nm (propertyclass 10.9)
M 10x50 [ 55 Nm (propertyclass 10.9)
M10x65 [ 55 Nm (propertyclass 10.9)
M 16x50 [ 1 170 Nm (propertyclass8.8)
M 16x55 [ 1 170 Nm (propertyclass 8.8)

Subject to change.

31



Istruzioni per il montaggio e I'uso
del supporto per rimorchio

N. d’ordinazione Westfalia: 342 076
Tipo: 342 076

Marchio di omologazione CE

secondo la direttiva 94/20/CE: e13 00-0345

ol

secondo la direttiva 70/221/CEE-2006/20/EG: e13 00-0086 ( = <1 Or

Campo d’'impiego: Camion
Superficie d’appoggio libera sul longherone circa 310 mm
Distanza max dei longheroni del veicolo
(bordo esterno) 1150 mm

Dati tecnici:

Il valore D collaudato € pari a 23,5 kN. Cio corrisponde, per esempio, ad un peso trainabile di
3500 kg e ad un peso complessivo legale di 7500 kg. Il carico di appoggio collaudato e di 150 kg.
Per la guida sono valide le indicazioni del produttore del veicolo rispetto al peso trainabile ed al
carico di appoggio. | valori collaudati del dispositivo di traino non devono essere superati.

Avvertenze:

Sul supporto per rimorchio € consentito montare un giunto sferico di accoppiamento con
supporto o un giunto automatico a perno. In entrambi i casi si puo montare un sistema di
sostituzione giunto.

La piastra sferica montata, il giunto automatico a perno, o il sistema di sostituzione giunto con
il giunto automatico a perno e la piastra sferica, devono essere registrati nella carta di
circolazione e nel foglio complementare del veicolo.

Il supporto per rimorchio € un componente di sicurezza che deve essere montato solo da personale
specializzato. Anche gli eventuali pezzi di ricambio devono essere montati esclusivamente da
personale specializzato sul componente originale in perfette condizioni.

E’ vietata qualsiasi modifica del supporto per rimorchio.

32



Per la guida con rimorchio rispettare le relative avvertenze riportate nelle istruzioni per 'uso del
produttore del veicolo.

| rimorchi devono essere muniti di un adatto giunto sferico di accoppiamento.

Se per il montaggio del supporto per rimorchio € necessario eliminare I'occhiello di traino,
guest’ultimo viene sostituito dal supporto per rimorchio stesso, a condizione che non venga
superato il peso trainabile consentito e che il rimorchio avvenga su una strada normale.

| punti di fissaggio omologati di serie dal produttore automobilistico sono stati rispettati.
Devono essere osservate le normative nazionali sui collaudi.

Le presenti istruzioni di montaggio e per 'uso devono essere allegate ai documenti della vettura.

Avvertenze generali di montaggio:

Eliminare nella zona della superficie di appoggio del supporto per rimorchio l'isolante e la
protezione sottoscocca, se esistenti. Trattare le parti non verniciate della carrozzeria con una
mano di fondo di antiruggine.

Riserrare tutte le viti di fissaggio del supporto per rimorchio dopo circa 1000 km di guida con
rimorchio.

Il supporto per rimorchio con tutti i componenti di montaggio ha un peso di 60 kg. Si deve
tener presente che dopo il montaggio del supporto per rimorchio il peso a vuoto del veicolo
aumenta corrispettivamente.

Se il supporto di traino deve essere usato anche come protezione sottostruttura si devono
rispettare i requisiti e le dimensioni di montaggio secondo la direttiva 70/221/CEE.

33



La zona di accoppiamento per il giunto sferico di accoppiamento con supporto o per il giunto
automatico a perno, puo essere rilevato dal seguente schema.

312,5 85
Schema 1:
)
<
o0
%

// g
Angolo ,B* = M A

hee

AN

Zona di

accoppiamento
Nella posizione superiore e centrale della barra trasversale si possono montare le seguenti
piastre filettate:
321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (non insieme al sistema di
sostituzione giunto); 329 059; 329 060 e 329 061, 329 062.

Nella posizione inferiore della barra trasversale si possono montare le seguenti piastre filettate:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057; (non insieme al sistema di
sostituzione giunto); 329 059; 329 060 e 329 061, 329 062.

Per le piastre filettate 321 168; 321 169; 329 042; 329 050; 329 057; 329 059; 329 061, 329 062,
si devono usare le viti a testa esagonale M10x35.

Per le piastre filettate 329 032; 329 060 e 329 049, si devono usare le viti a testa esagonale
M10x50.

Per le piastre filettate 329 036 e 329 050, si devono usare le viti a testa esagonale M10x65.
Avvertenza: Le piastre filettate sopraelencate hanno diversi valori D!
Se nelle istruzioni di montaggio delle suddette piastre filettate sono indicate le

viti di fissaggio e le classi di qualita, sono sempre valide le indicazioni delle
presenti istruzioni di montaggio ,tipo 342 076"

34



Dotazione del supporto per rimorchio

Pos. Denominazione Quantita
1 Barra trasversale del supporto per rimorchio 1
2  Staffa angolare 2
3 Linguetta 60x60 8
4  Fascetta 2
5 Linguetta 2
6  Linguetta 120x40 8
7  Supporto per presa 1
Istruzioni di montaggio 1
Materiale di fissaggio:
Vite a testa esagonale M6x16, classe di rigidita 8.8 2
Vite a testa esagonale M10x30, classe di rigidita 8.8 2
Vite a testa esagonale M10x35, classe di rigidita 10.9 4
Vite a testa esagonale M10x50, classe di rigidita 10.9 4
Vite a testa esagonale M10x65, classe di rigidita 10.9 4
Vite a testa esagonale M16x50, classe di rigidita 8.8 4
Vite a testa esagonale M16x55, classe di rigidita 8.8 8
Rondella 17x30x3 24
Rondella 10,5 6
Rondella 10,5x25x3 4
Dado esagonale M6, classe di rigidita 8 2
Dado esagonale M10, classe di rigidita 10 6
Dado esagonale M16, classe di rigidita 8 12
Tappo cieco 2
Pezzi di ricambio disponibili per supporto per rimorchio
N. pezzo di ricambio Denominazione
942 076 650 001 VPE. Componenti di fissaggio incluse pos. 3, 5, 6, 7
942 076 615 001 VPE. Fascetta pos. 4

900 001 503 587 VPE. Tappo cieco



Istruzioni di montaggio:

1)

2)

3)

4.)

5.

6.)

Posizionare le staffe angolari,, 2 sottoilongheronidel veicolo e forare questi ultimi nei punti
»a" (817 mm).Inserire le controlinguette ,, 3“ neilongheronied avvitare le staffe angolari,, 2*
con i longheroni e le controlinguette ,, 3“.

Se una traversa si trovasse nel punto in cui dev’essere trapanato, si devono sistemare le

staffe ,6“ tra i longheroni e la traversa.

Inserire le fascette ,,4“ sulla barra trasversale , 1“ e regolare la larghezza desiderata in
modo tale che i fori ,b“ sitrovino a 41,5 mm a sinistra e destra dal centro.
Non si deve superare la dimensione di 1100 mm (vedere lo schema).

In caso di necessita si possono tagliare le estremita della barra. Fare attenzione a lasciare
una sporgenza di almeno 50 mm dalle fascette. Successivamente sbavare i bordi tagliati.

Avvitare la barra trasversale , 1* con le fascette , 4“ nei punti ,d“ alle staffe angolari ,, 2,
all'altezza desiderata.

Se le estremita delle staffe angolari ,, 2" sporgono verso il basso possono essere tagliate.
Successivamente si devono sbavare i bordi tagliati.

Perforare la parete inferiore della barra trasversale ,, 1* nel punto ,,e* (g 11 mm).
Inserire le linguette ,,5“ nelle estremita della barra ed avvitare nel punto , e“ con la barra
trasversale ,, 1“.

Avvitare il supporto della presa , 7 nel punto , f“.

Serrare in modo uniforme tutte le viti ed i dadi.

Coppie di serraggio: M 10x30 [1 40 Nm  (classe dirigidita 8.8)
M10x35 [ 55 Nm (classe dirigidita 10.9)
M 10x50 [ 55 Nm (classe dirigidita 10.9)
M10x65 [ 55 Nm (classe dirigidita 10.9)
M 16x50 [—1 170 Nm (classe dirigidita 8.8)
M 16x55 [ 1 170 Nm (classe dirigidita 8.8)

Ci riserviamo modifiche.

36



'0SS81S OAIISOdSIP [9p INOIZNILNNVIN @ OSNIINS 0]0ISA [9p S)USIN,| OFELLIOJUI JISAR 1P 810Ul BIeIYIIP IS

r_

............................................................ OHmm._mH
ewJl 8 olqun

..................................................................................... 0|0219A NS

90L1INIIS02 BSE) e|[ep a1lulo) Iuoiziiosaid aj|ap @ odoene,p
nund 19p oNadsll [U ‘a1ie,p B|0631 B OJR[[RISUI Q)RS @7 " s odn oure); Ip oAsodsIp |1 8Yd erelydip eniq enLosonos e
["OIDOVOVLINONW OLL1FHHOD 1d ANOIZVAHVIHOIA

(B> u1) @2110W B9 "Xew 3|IgeIydiowl BsSeN =) ) (63 ur) @o0wW e|I9p "Xew eAlssa|dwod esse =1 =T\\e)o]

N R ”meoo.oxﬁonTFV\Ale_lv =d

:0)IU1BP 500 A ,eA0.d PSIOeA EPEIRUILLIBIEPS 0L IDOANSOTS I P8 ICe IUDJOW LW SSeuesselLe| ‘0z /y6eadoineeAnilide) leaseq Ul

0]|02I3A0]NE ,|[9P BUOIZR|0JID I BRI IPSA :9|IqeIydJowWll BSSe
B 0GT  :S 'Xew 9|ediaA odle)

N ¢G'€C -d 3I0[eA

G€0x00+02/76+ETD :auoizebojowo

4 :000ene Ip odn 8 asse|D

wuw OSTT (ousa1se oploq)
0]0213A [3p IUoIBybuUO| 1I9p Xew ezuelsig ‘ww QTE ea410 auolaybuoj |ns eiaql| oibbodde,p aioiiadns uoiwe) :0|0218A0INE J3d
9/0 Zv€ :odn ouren Ip oAnisodsig

37




Monterings- og driftsveiledning
Tilnengerbukk

Westfalia-bestillingsnr.: 342 076
Type: 342 076

EU-godkjennelsestegn

i hht. direktiv 94/20/EF: el3 00-0345

I hht. direktiv 70/221/E@F-2006/20/EG:  e13 00-0086

Anvendelse: Lastebil
Apen bergringsflate pa sidebjelke ca. 310 mm
Maks. avstand der kjgretgy-sidebjelke (ytterkant) 1150 mm

Tekniske spesifikasjoner:

Den testede D-verdien er 23,5 kN. Dette tilsvarer for eksempel en tilhengerlast pa 3500 kg og
en tillatt totalvekt pa 7500 kg. Den testede vertikalbelastningen er 150 kg.

Deterimidlertid kjgretayprodusentens spesifikasjoner for tilhengerlast og vertikalbelastning som
er utslagsgivende, men de testede verdiene for kmf-enheten ma ikke overskrides.

Merknader:

Det kan monteres en koblingskule med festeanordning eller en automatisk boltekobling pa
tilhengerbukken. Det kan monteres et koblingskiftersystem pa bade koblingskule med feste-
anordning og pa en automatisk boltekobling.

Veer oppmerksom pa at den monterte kuleplaten eller automatiske boltekoblingen eller kobling-
skiftersystemet med den automatiske boltekoblingen og kuleplaten ma veere oppfert i vognkortet
(kjgretgypapirene).

Tilhengerbukken er en sikkerhetsdel og ma alltid monteres av fagpersonell. Hvis det er behov
for reservedeler, skal ogsa disse monteres av fagpersonell - pa en uskadd originalenhet.
Det er ikke tillatt & utfgre endringer pa eller ombygging av tilhengerbukken.

38



Ved kjgring med tilhenger, ma kjgreforskriftene i kjgretgyprodusentens bruksveiledning over-
holdes.

Tilhengerne ma veere utstyrt med en egnet kulekobling.

Hvis sleperingen ma fiernes nar tilhengerbukken skal monteres, fungerer tilhengerbukken som
erstatning for sleperingen, forutsatt at tillatt tilhengerlast ikke overskrides, og at tilhengeren
brukes pé vanlige bilveier.

De festepunktene som er godkjent av bilprodusenten som standard méa overholdes.
Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.

Denne monterings- og driftsanvisningen skal legges ved bilens dokumenter.

Generelle merknader til monteringen:

Hvis det finnes isoleringsmasse eller understellsbehandling i bergringsomradet mellom kjgretgy
og tilhengerbukk, méa dette fiernes. Blanke punkter pa karosseriet ma behandles med rust-
hindrende maling.

Alle festeskruer til tilhengerbukken ma etterstrammes etter ca. 1000 km kjaring med tilhenger.

Tilhengerbukken inklusive alle monteringsdeler veier 60 kg. Veer oppmerksom pa at kjgret-
ayets egenvekt forhgyes tilsvarende nar tilhengerbukken er montert.

Hvis tilhengerbukken ogsa skal brukes som beskyttelse mot underkjaring, skal kravene og
monteringsmalene i direktiv 70/221/E@F overholdes.

39



Koblingsomradet for en koblingskule med festeanordning eller en automatisk boltekobling finner
du i figuren nedenfor.

e 1 312,5 85
igur 1:

0
>
©

7//
/ ©
: <
(Vinkel «B») : 77 -
oo

L,
(Koblingsomrade)

| gvre og midtre tverr-rgrposisjon kan du montere falgende monteringsplater:
321 168; 321 169; 329 032; 329 042; 329 049; 329 050, 329 057 (ikke sammen med skifter-
systemet); 329 059; 329 060 og 329 061, 329 062

| nedre tverr-rgrposisjon kan du montere falgende monteringsplater:
321 168; 329 032, 329 036; 329 049; 329 050; 329 057 (ikke sammen med skiftersystemet);
329 059; 329 060, 329 061, 329 062

Bruk sekskantskruer M10x35 for monteringsplatene 321 168; 321 169; 329 042; 329 050;
329 057; 329 059; 329 061, 329 062.

Bruk sekskantskruene M10x50 for monteringsplatene 329 032; 329 060 og 329 049.
Bruk sekskantskruene M10x65 for monteringsplatene 329 036 og 329 050.
Obs! Monteringsplatene som er nevnt ovenfor har forskjellige D-verdier.
Hvis det er angitt festeskruer og skruekvaliteter i monteringsveiledningen for

monteringsplatene ovenfor, gjelder uansett spesifikasjonen her i denne monterings-
veiledningen «Type 342 076».

40



Leveranse tilhengerbukk
Pos. Betegnelse Antall

Tilhengerbukk - tverr-rar
Vinkel

Lask 60x60

Bayle

Lask

Lask 120x40
Stikkontaktholder
Monteringsveiledning

~No ok, WNPE
R L O0ONNOLONLEF

Festekomponenter:

Sekskantskrue M6x16, bruddstyrkeklasse 8.8
Sekskantskrue M10x30, bruddstyrkeklasse 8.8
Sekskantskrue M10x35, bruddstyrkeklasse 10.9
Sekskantskrue M10x50, bruddstyrkeklasse 10.9
Sekskantskrue M10x65, bruddstyrkeklasse 10.9
Sekskantskrue M16x50, bruddstyrkeklasse 8.8
Sekskantskrue M16x55, bruddstyrkeklasse 8.8
Skive 17x30x3

Skive 10,5

Skive 10,5x25x3

Sekskantmutter M6, bruddstyrkeklasse 8
Sekskantmutter M10, bruddstyrkeklasse 10
Sekskantmutter M16, bruddstyrkeklasse 8
Laseplugg

N
NNONPMOPPOPRRPEPEBEDNDN

=

Leverbare reservedeler for tilhengerbukken

Reservedelsnr. Betegnelse
942 076 650 001 Pakkeenhet: Festekomponenter, pos. 3, 5, 6, 7
942 076 615 001 Pakkeenhet: Bayle, pos. 4

900 001 503 587 Pakkeenhet: Laseplugg



Monteringsveiledning:

1)

2)

3)

4.)

5.

6.)

Hold vinkelen «2» under kjgretayets sidebjelker og lag boringer gjennom sidebjelkene ved
«a» (diameter 17 mm). Legg motlaskene «3» innisidebjelkene og skru vinklene «2» sammen
med sidebjelkene og motlaskene «3».

Hvis det er en tverrvange ved det punket der boringen skal lages, ma laskene ,6“ plasseres

mellom sidebjelken og tverrvangen.

Skyv baylene «4» pa tverr-raret «1» og juster for gnsket bredde slik at boringene for «b»
ligger 41,5 mm til hgyre og til venstre for midten.

Malangivelsen 1100 mm (se figur) ma ikke overskrides.

Rarendene kan kuttes av hvis det er ngdvendig. Det ma sta igjen minst 50 mm utenfor
baylene. Avgrad kuttflatene.

Skru tverr-rgret «1» med bgylene «4» pa vinkelen «2» i gnsket hgyde ved «d».
Hvis endene pa vinklene «2» stikker ut nede, kan endene kuttes av. Avgrad kuttflatene.

Lage en boring gjennom den nedre veggen pa tverr-raret «2» ved «e» (diameter 11 mm).
Skyv laskene «5» inn i rarendene og skru sammen med tverr-rgret «1» ved «e».

Skru stikkontaktholderen «7» pa holderen ved «f».

Stram alle skruer og muttere jevnt til.

Tiltrekkingsmomenter: M 10x30 [1 40 Nm  (bruddstyrkeklasse 8.8)
M10x35 [ 55 Nm (bruddstyrkeklasse 10.9)
M 10x50 [ 55 Nm (bruddstyrkeklasse 10.9)
M10x65 [ 55 Nm  (bruddstyrkeklasse 10.9)
M 16x50 [—1 170 Nm (bruddstyrkeklasse 8.8)
M 16x55 [—1 170 Nm (bruddstyrkeklasse 8.8)

Med forbehold om endringer.

42



Montage- en bedieningshandleiding
koppelingsconsole

Westfalia-bestelnr.: 342 076
Type: 342 076

EG-keurmerk

volgens richtlijn 94/20/EG: e13 00-0345

volgens richtlijn 70/221/EEG-2006/20/EG: e13 00-0086

Toepassingsgebied: Vrachtwagens
Vereist vrij montagevlak aan langsligger ca. 310 mm,
max. afstand voertuig-langsliggers (buitenkant) 1150 mm.

Technische gegevens:

De goedgekeurde D-waarde bedraagt 23,5 kN. Dit komt bijvoorbeeld overeen met een getrokken
gewichtvan 3500 kg en een toegestaan totaal gewichtvan 7500 kg. De goedgekeurde maximale
kogeldruk bedraagt 150 kg.

Voor het rijden met aanhangwagen dienen de door de voertuigfabrikant voorgeschreven
specificaties m.b.t. getrokken gewicht en kogeldruk te worden aangehouden, waarbij de
goedgekeurde waarden van de aanhangwagenkoppeling evenmin mogen worden overschre-
den.

Opmerkingen:

Aan de koppelingsconsole kan een kogeltrekhaak met houder of een automatische pen-
koppeling gemonteerd worden. In beide gevallen, dus zowel bij de kogeltrekhaak met houder als
bij de automatische penkoppeling, kan tevens een koppelings-wisselsysteem gemonteerd
worden.

De gemonteerde kogelplaat c.q. automatische penkoppeling of het koppelings-snelwissel-
systeem met de automatische penkoppeling en de kogelplaat moet op het kentekenbewijs
aangetekend zijn.

De koppelingsconsole is een veiligheidskritische component die uitsluitend door vakkundig

43



Bij het rijden met aanhangwagen dient rekening te worden gehouden met de desbetreffende
aanwijzingen in het instructieboek van de voertuigfabrikant.

De aanhangwagens moeten van een passende trekkogelkoppeling voorzien zijn.

Indien op grond van de montage van de koppelingsconsole het sleepoog verwijderd moet
worden, dient de koppelingsconsole als vervanger hiervan mits het toegestane getrokken
gewicht niet overschreden wordt en het voertuig over de openbare verkeersweg gesleept wordt.

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.
Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.
Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden

toegevoegd.

Algemene aanwijzingen voor de montage:

Het isolatiemateriaal resp. de roestwerende laag aan de onderzijde van het voertuig - indien
aangebracht - van de plaatsen verwijderen waar de koppelingsconsole mot worden bevestigd.
Blanke carrosseriedelen voor de montage met corrosiewerende lak behandelen.

Alle bevestigingsbouten van de koppelingsconsole natrekkenna ca. 1000 km metaanhangwagen
te hebben gereden.

Deze koppelingsconsole inclusief alle montagedelen weegt ca. 60 kg. Gelieve er rekening
mee te houden dat het eigen gewicht van uw voertuig na het monteren van de
koppelingsconsole met dit gewicht verhoogd is.

Indien de trekhaakbok tevens ter onderrijbeveiliging moet dienen, moeten de eisen en
montageafmetingen volgensrichtlijn 70/221/EEG worden aangehouden.

44



Zie onderstaande tekening voor het koppelingsgebied van een kogeltrekhaak met houder of een
automatische penkoppeling.

312,5 85
Tek. 1:
Tp]
>
0]
%
/ 3
Hoekstuk ,B* : 71: -
T
L
Koppelingsgebied

In de bovenste en middelste positie van de traverse kunnen volgende montageplaten
gemonteerd worden:

321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (niet in combinatie met het
wisselsysteem); 329 059; 329 060 en 329 061, 329 062.

In de onderste positie van de traverse kunnen volgende montageplaten gemonteerd worden:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (niet in combinatie met het
wisselsysteem); 329 059; 329 060 en 329 061, 329 062.

Voor de montageplaten 321 168; 321 169; 329 042; 329 050; 329 057; 329 059 en 329 061,
329 062 moeten zeskantbouten M 10 x 35 gebruikt worden.

Voor de montageplaten 329 032; 329 060 en 329 049 moeten zeskantbouten M 10 x 50 gebruikt
worden.

Voor de montageplaten 329 036 en 329 050 moeten zeskantbouten M 10 x 65 gebruikt worden.
Opmerking: De bovenvermelde montageplaten hebben verschillende D-waarden!
Voor zover in de montageinstructies voor bovengenoemde montageplaten

bevestigingsbouten en kwaliteiten gespecificeerd zijn, moeten in elk geval de
specificaties van deze montagehandleiding , Type 342 076“ worden aangehouden.

45



Pakket koppelingsconsole
Pos. Benaming

Koppelingsconsole - traverse
Hoekstuk

Plaat 60 x 60

Beugel

Strip

Schalm 120 x 40
Contactdooshouder
Montagehandleiding

~No ok, WN PR

Bevestigingsmateriaal:

Zeskantbout M 6 x 16; kwaliteit 8.8
Zeskantbout M 10 x 30; kwaliteit 8.8
Zeskantbout M 10 x 35; kwaliteit 10.9
Zeskantbout M 10 x 50; kwaliteit 10.9
Zeskantbout M 10 x 65; kwaliteit 10.9
Zeskantbout M 16 x 50; kwaliteit 8.8
Zeskantbout M 16 x 55; kwaliteit 8.8
Onderlegring 17x30x3

Onderlegring 10,5

Onderlegring 10,5x25x3
Zeskantmoer M 6; kwaliteit 8
Zeskantmoer M 10; kwaliteit 10
Zeskantmoer M 16; kwaliteit 8
Afsluitplug

Aantal

P RPONNOODNERE

N
NNONPPOPPROPRREAMBEDNDN

=

Leverbare vervangingsonderdelen voor de koppelingsconsole

Onderdeelnr. Benaming

942 076 650 001 VPE bevestigingsdelen incl. pos. 3, 5,6 en 7
942 076 615 001 VPE beugel pos. 4

900 001 503 587 VPE afsluitplug

46



Montagehandleiding:

1)

2)

3)

4.)

5.)

6.)

De hoekstukken ,2“ onder de langsliggers van het voertuig houden en bij ,a“ door de
langsliggers boren (g 17 mm). De contraplaten ,3“ in de langsliggers leggen en de
hoekstukken , 2“ aan de langsliggers en contraplaten ,, 3* monteren.

Indien zich een dwarsligger op de plaats bevindt waar geboord moet worden, de schalmen
,0“ tussen de langsliggers en de dwarsligger plaatsen.

De beugels ,,4“ op de traverse ,, 1* schuiven en op de gewenste breedte uitlijnen zodat de
boringen ,b*“ links en rechts 41,5 mm uit het midden liggen.
De maat 1100 mm (zie tekening) mag niet worden overschreden.

Indien vereist kunnen de uiteinden van de traverse worden ingekort. Houd er echter
rekening mee dat minimaal 50 mm traverse over de beugels moet blijven uitsteken. De
zaagkanten vervolgens afbramen.

De traverse , 1 met de beugels , 4“ bij ,d“ op de gewenste hoogte aan de hoekstukken
»2% monteren.

Indien de uiteinden van de hoekstukken ,2“ aan de onderzijde uitsteken, kunnen deze
uiteinden worden afgezaagd. De zaagkanten vervolgens afbramen.

Bij ,e“ door de onderste wand van de traverse ,1“ boren (g 11m mm).
De strips ,,5" in de uiteinden van de traverse schuiven en bij ,e" in de traverse , 1"
monteren.

De contactdooshouder ,, 7* bij ,f“ op de steun monteren.

Alle bouten en moeren gelijkmatig vastzetten.

Aanhaalkoppels: M 10x30 [ 40 Nm  (kwaliteit8.8)
M10x35 [ 55 Nm  (kwaliteit 10.9)
M 10x50 [1 55 Nm (kwaliteit10.9)
M10x65 [1 55 Nm (kwaliteit10.9)
M16x50 [—1 170 Nm (kwaliteit8.8)
M16x55 [—1 170 Nm (kwaliteit8.8)

Wijzigingen voorbehouden.

47



Monterings- och bruksanvisning
Slapvagnsfaste

Westfalia best.-nr: 342 076
Typ: 342 076

EG-godkéannande

enligt riktlinje 94/20/EG: €13 00-0345
enligt riktlinje 70/221/EWG-2006/20/EG: el13 00-0086
Anvandningsomrade: LKW

Fri anliggningsyta pa langsbalken ca 310 mm
Max. avstand for bilens langsbalk (ytterkant) 1150 mm

Tekniska data:

Detkontrollerade D-vardet uppgartill 23,5 kN. Det motsvarar exempelvis en slapvagnslast pa 3500
kg och en tillaten totalvikt pa 7500 kg. Den provade stodlasten uppgar till 150 kg.

Vid kérning ar fordonstillverkarens uppgifter resp slapvagnslasten och stédlasten normgivande,
varvid KmHns provade varden inte far dverskridas.

Anvisningar:

Pa slapvagnsfastet far man montera en kopplingskula med hallare eller en automatisk bult-
koppling. Vid bada typerna, kopplingskula med hallare resp automatisk bultkoppling, far man
montera ett kopplingsvaxelsystem.

Observera, att den monterade kulplattan resp den automatiska bultkopplingen eller snabb-
kopplingssystemet med den automatiska bultkopplingen och kulplattan maste vara inskrivna i
fordonsbrevetoch -papperen.

Slapvagnsfastet aren séakerhetsdel och far endast monteras av fackpersonal. |den manreservdelar
erfordras, far aven dessa endast monteras pa oskadade originaldelar av fackpersonal.
Inga andringar resp modifieringar pa slapvagnsfastet ar tillatna.

48



Vid fard med sldpvagn skall man beakta hastighetsanvisningarna, som finns i biltillverkarens
instruktionsbok.

Slapvagnarna maste vara utrustade med en lamplig dragkulskoppling.

Maste bogseringsoglan tas bort vid montering av slapvagnsfastet, sa fungerar dragkuls-
kopplingen som erséattning harfor, savida den tillatna slapvagnslasten inte 6verskrids och
bogseringen sker pa allman vag.

De av fordonstillverkaren tillatna standard-fastsattningspunkterna har foljts.
Nationella riktlinjer betraffande monteringen skall beaktas.

Denna monterings- och bruksanvisning skall bifogas till fordonshandlingarna.

Allm&nna monteringsanvisningar:

Tag bort eventuellt forekommande isoleringsmassa resp underredsskydd fran bilen i omradet
kring anliggningsytan for slapvagnsfastet. Stryk pa rostskyddsfarg pa blanka karosseridelar.

Efterdra slapvagnsfastets samtliga fastskruvar efter ca km med 1000 slapvagn.

Slapvagnsfastet, inklusive alla monteringsdelar, vager ca 60 kg. Observera, att bilens tjanste-
vikt 6kar med motsvarande vikt vid monteringen av slapvagnsfastet.

Skall slapvagnsbocken aven anvandas som underkorningsskydd, sa skall kraven och
monteringsmatteniriktlinjen 70/221/EWG féljas.

49



Kopplingsomradet for en kopplingskula med hallare eller en automatisk bultkoppling framgar av
foljande bild.

312,5 85
Bild 1:

To]

0

(e 0]

7
(e 0]
Vinkel "B” T <
T’?

Kopplingsomrade

| den 6vre och mittersta tvarrorspositionen kan féljande fastskruvningsplattor monteras:
321 168, 321 169, 329 032, 329 042, 329 049, 329 050, 329 057 (inte i kombination med
vaxlingssystemet) 329 059, 329 060 och 329 061, 329 062

| den undre tvarrorspositionen kan féljande fastskruvningsplattor monteras:
321 168, 329 032, 329 036, 329 049, 329 050, 329 057 (inte i kombination med vaxlings-
systemet) 329 059, 329 060 och 329 061, 329 062

For fastskruvningsplattorna 321 168, 321 169, 329 042, 329 050, 329 057, 329 059 och 329 061
, 329 062skall sexkantskruvarna M10 x 35 anvandas.

For fastskruvningsplattorna 329 032, 329 060 och 329 049 skall sexkantskruvarna M10 x 50
anvandas.

For fastskruvningsplattorna 329 036 och 329 050 skall sexkantskruvarna M10 x 65 anvandas.
Anvisning: De ovannamnda fastskruvningsplattorna har olika D-varden!
Forutsatt att fastsattningsskruvar samt kvalitet anges i monteringsanvisningarna

for ovannamnda fastskruvningsplattor, sa galler alltid uppgifterna i denna
monteringsanvisning "Typ 342 076".

50



Specifikation av slapvagnsfastet
Pos.  Beteckning

Slapvagnsfaste - tvarror
Vinkel

Fastsattningselement 60x60
Klamma
Fastsattningselement
Fastsattningselement 120x40
Hallare for eluttag
Monteringsanvisning

~No ok, WNPE

Fastsattningsmaterial:

Sexkantskruv M 6x16, hallfastighetsklass 8.8
Sexkantskruv M 10x30, hallfastighetsklass 8.8
Sexkantskruv M 10x35, hallfastighetsklass 10.9
Sexkantskruv M 10x50, hallfastighetsklass 10.9
Sexkantskruv M 10x65, hallfastighetsklass 10.9
Sexkantskruv M 16x50, hallfastighetsklass 8.8
Sexkantskruv M 16x55, hallfastighetsklass 8.8
Bricka 17x30x3

Bricka 10,5

Bricka 10,5x25x3

Sexkantmutter M 6, hallfastighetsklass8
Sexkantmutter M 10, hallfastighetsklass10
Sexkantmutter M 16, hallfastighetsklass8
Forslutningsplugg

Reservdelar for slapvagnsfastet

Reservdelsnr Beteckning

Antal

P RPONNOODNE

N
NNONMNPAOPRRORAARAEBEDNDDN

[

942 076 650 001 VPE. Fastsattningsdelar inkl pos. 3, 5, 6, 7

942 076 615 001 VPE. Klamma pos. 4

900 001 503 587 VPE. Forslutningsplugg

51



Monteringsanvisning:

1)

2)

3)

4.)

5.)

6.)

Hallvinkeln” 2" under bilens langsbalkar och borraigenomlangsbalkarnavid” a” (@ 17 mm).
Lagg mothallarelementen” 3" ilangsbalkarna och skruvafastvinkeln” 2" med langsbalkarna
och mothallarelementen” 3”.

Om det sitter en tvarbalk dar man skall borra hal, skall man lagga fastséattningselementen
“6” mellan langsbalkarna och tvarbalkarna.

Skjut pa hallarna” 4" patvarréret” 1” och justera fram ratt bredd, sa att borrhalen”b” ligger
41,5 mm till vanster och hoger utifran mitten.
Mattet 1100 mm (se bild) far inte dverskridas.

Rorandarna kan kapas av vid behov. Man skall se till, att minst 50 mm star utanfor
klammorna. Grada déarefter av kapstallena.

Skruva fast tvarroret ” 17 med klammorna ”4” vid "d” till vinkel ”2” i 6nskad hojd.

Om &andarna for vinkeln ”2" star ut nedtill, s kan man kapa dem. Grada darefter av
kapstéllena.

Borra (@ 11 mm) genom tvarrdrets ”1” undre vagg vid "e”.

Skjut in fastsattningselementen ” 5” i rérdndarna och skruva fast dem vid ” €” med tvarroret
” 1” .

Skruva fast stickkontaktshallaren " 7" pa hallaren vid "f".

Drag at alla skruvar resp muttrar jamnt hart.

Atdragningsmoment: M 10x30 [ 40 Nm (hallfastighetsklass 8.8)
M10x35 [1 55 Nm (héllfastighetsklass 10.9)
M 10x50 [ 55 Nm (héllfastighetsklass 10.9)
M10x65 [ 1 55 Nm (héllfastighetsklass10.9)
M16x50 [ 1 170 Nm (hallfastighetsklass 8.8)
M16x55 [ 1 170 Nm (hallfastighetsklass 8.8)

Med forbehall for andringar.

52



Instrukcja montazui uzytkowania.
Koziot holowniczy.

Nr katalogowy firmy Westfalia: 342 076
Typ: 342 076

Znak dopuszczenia na terenie Unii Europejskiej

wedtug wytycznych 94/20/EG: e1300-0345

wedtug wytycznych 70/221/EWG-2006/20/EG: e1300-0086

Zakres stosowania: Samochody ciezarowe.

Wolne powierzchnie przylegania na dzwigarach podtuznych okoto
310 mm. Maksymalny odstep dzwigaréw podtuznych pojazdu
(brzeg zewnetrzny) 1150 mm.

Dane techniczne:

Sprawdzona warto$¢ D wynosi 23,5 kN. Wartos¢ ta odpowiada przyktadowo 3500 kg
obcigzenia przyczepowego i dopuszczalnemu cigezarowi catkowitemu 7500 kg. Sprawdzone
obcigzenie podparciowe wynosi 150 kg. Informacjami miarodajnymi sg obcigzenie
przyczepowe i obcigzenie podparciowe podawane przez producenta samochodu, przy czym
sprawdzone wartosci haka holowniczego nie mogg zostac przekroczone.

Zalecenia:

Do mocowania kozta holowniczego mozna przytgczy¢ drgzek kulowy z mocowaniem albo
samoczynny tgcznik sworzniowy. W przypadku obu urzgdzen, drgzka kulowego z
mocowaniem i automatycznego tgcznika sworzniowego, mozna zainstalowa¢ zmienny sys-
tem sprzegajacy.

Nalezy zwrociC uwage na to, ze zainstalowana ptyta kulowa, automatyczny tgcznik
sworzniowy lub szybkozmienny system sprzegajgcy z automatycznym +{gcznikiem
sworzniowym i ptytg kulowg muszg zostaC po zamontowaniu wpisane do dowodu
rejestracyjnego pojazduiksigzki pojazdu.

Koziot holowniczy jest elementem wptywajgcym na bezpieczenstwo jazdy i moze zostac
zainstalowany wytgcznie przez wyspecjalizowany personel serwisowy. Jesli wymagane jest
zastosowanie czesci zamiennych, to rowniez one mogg one zostac zainstalowane tylko przez
wyspecjalizowany personel serwisowy.

Niedopuszczalne jest wprowadzanie jakichkolwiek zmian w konstrukcji haka holowniczego.

53



W czasie jazdy z przyczepg nalezy przestrzegacC zalecen zawartych w instrukcji
eksploatacji dostarczonej przez producenta samochodu.

Przyczepy muszg by¢ wyposazone w odpowiednie pociggowe ztgcze kulowe.

Jesli w wyniku zainstalowania kozta holowniczego wystgpi konieczno$¢ usuniecia
zaczepu holowniczego, jego funkcje przejmuje koziot, o ile nie zostanie przekroczone
dopuszczalne obcigzenie przyczepowe, a holowanie bedzie odbywato sie po zwyktych
trasach komunikacyjnych.

Podane przez producenta pojazdu punkty mocowania, ktore posiadajg seryjne
dopuszczenie, sg zachowane.

Nalezy przestrzega¢ narodowych wytycznych dotyczgcych potwierdzenia
zamontowan.

Niniejszg, instrukcje montazu i eksploatacji nalezy dotgczy¢ do dokumentow
samochodu.

Ogodlne zalecenia dotyczace montazu:

W przypadku stwierdzenia zachodzenia masy izolacyjnej wzglednie ostony
podpodfogowej w miejscu zainstalowania haka holowniczego nalezy jg usungc.
Odstoniete miejsca karoserii pomalowac farbg antykorozyjng.

Wszystkie sruby mocujgce kozta holowniczego nalezy dokreci¢ po przejechaniu ok.
1000 km z przyczepa.

Koziot holowniczy wtgcznie ze wszystkimi elementami montazowymi wazy 60 kg. Po
zamontowaniu haka holowniczego nalezy uwzgledni¢ zwiekszenie wagi pustego
samochodu o wyzej podangwartosc.

Jezelikoziot holowniczy ma by¢ stosowany jako urzgdzenie zabezpieczajgce przed

wjechaniem pod podjazd ztytu muszg zostacC spetnione wymagania i wymiary zainstalowania
zgodnie zwytycznymi70/221/EWG.

54



Zakres sprzegu dla haka holowniczego z mocowaniem albo automatycznego sprzegu
sworzniowego nalezy odczytac z nastepujgcego szkicu.

Szkic 1: 312, 85
Lo-.
<
©
7
/ 3
Tréjkatna ptyta - 77 3
mocujaca "B" f ?
YA
Zakres sprzegu

W goérnym i dolnym potozeniu rury poprzecznej mozna montowacC nastepujgce ptyty
dokrecane:

321 168; 321 169; 329 032; 329 042; 329 049; 329 050; 329 057 (nie mozna montowac¢ w
potaczeniu ze zmiennym systemem przytgczeniowym); 329 059; 329 060i 329 061, 329 062.

W dolnym potozeniu rury poprzecznej mozna montowac nastepujgce ptyty dokrecane:
321 168; 329 032; 329 036; 329 049; 329 050; 329 057 (nie mozna montowac¢ w potgczeniu

ze zmiennym systemem przytgczeniowym); 329 059; 329 060; 329 061, 329 062.

Do przykrecenia ptyt 321 168; 321 169; 329 042; 329 050; 329 057; 329 059; 329 061,
329 062 nalezy uzy¢ $rub z tbem szesciokatnym M 10 x 35.

Do przykrecenia ptyt 329 032; 329 060 oraz 329 049 nalezy uzyc¢ srub z tbem szesciokgtnym
M 10 x 50.

Do przykrecenia ptyt 329 036 i 329 050 nalezy uzy¢ $rub z tbem szesciokgtnym M 10 x 65.
Zalecenie:Wyzej wymienione ptyty charakteryzujg sie roznymi wartosciami D! Nawet jesliw
instrukcjach montazu wyzej wymienionych ptyt podane sg wymiary srub

mocujgcych oraz ich jakos¢, to w kazdym przypadku obowigzujg dane
z przedstawionej tutaj instrukcji montazu "Typ 342 076" .

55



Elementy sktadowe kozta holowniczego.

Pozycja. Oznaczenie. llosc¢.

Rura poprzeczna kozta holowniczego.
Trojkgtna ptyta mocujgca.

Naktadka 60 x 60.

Obejma.

Naktadka.

Naktadka 120 x 40.

Uchwyt gniazda wtykowego.

Instrukcja montazu.

NOoO O bk wWN =
— 2 0ONNON =

Elementy mocujgce:

Sruba z tbem szeéciokgtnym M 6 x 16; klasa wytrzymatosci 8.8
Sruba z tbem szesciokgtnym M 10 x 30; klasa wytrzymatosci 8.8
Sruba z tbem szesciokgtnym M 10 x 35; klasa wytrzymatosci 10.9
Sruba z tbem szesciokgtnym M 10 x 50; klasa wytrzymatosci 10.9
Sruba z tbem szesciokgtnym M 10 x 65; klasa wytrzymatosci 10.9
Sruba z tbem szesciokgtnym M 16 x 50; klasa wytrzymatosci 8.8
Sruba z tbem szeéciokgtnym M 16 x 55; klasa wytrzymatoéci 8.8
Podktadka 17 x 30 x 3

Podktadka 10,5

Podktadka 10,5 x 25 x 3

Nakretka szesciokgtna M 6; klasa wytrzymatosci 8

Nakretka szesciokgtna M 10; klasa wytrzymatosci 10

Nakretka szesciokgtna M 16; klasa wytrzymatosci 8

Korek zaslepiajacy.

N
MNNoOoONPOPROARADMDIDNODN

—

Zakresy dostawy czesci zamiennych do kozta holowniczego.

Numer czesci zamiennej.  Oznaczenie.

942 076 650 001 VPE. Elementy mocujace wtgcznie z pozycjami 3, 5, 6,7
942 076 615 001 VPE. Obejma pozycja 4
900 001 503 587 VPE. Korek zaslepiajgcy.

56



Instrukcja montazu:

1.) Trojkatng ptytke mocujacg "2" przytrzyma¢ pod dzwigarem podtuznym pojazdu i w
punkcie "a" przewierci¢ w nim otwory C 17 mm . Naktadki "3" wtozy¢ do dzwigarow
podtuznych i przykreci¢ tréjkatng ptyte mocujgcg "2" do dzwigara podfuznego i
naktadki "3". Jes$li w miejscu, gdzie nalezy wywierci¢ otwor znajduje sie dzwigar
poprzeczny to miedzy dzwigarem podtuznym i poprzecznym nalezy wtozy¢ naktadki
"G"

2.) Nasung¢ obejmy "4" na rure poprzeczng "1" i ustawi¢c wymagang szerokos¢ w taki
Sposob, aby otwory "b™ byty potozone w odlegtosci 41,5 mm w lewg i w prawg strone
od $rodka pojazdu. Nie wolno przekracza¢ wymiaru 1100 mm (patrz szkic).

Konce rury w razie potrzeby mozna obcigC. Nalezy tylko pamieta¢, by konce rury
wystawaty co najmniej 50 mm poza krawedz obejmy. Nalezy usung¢ zadziory z
obcietych krawedzi.

3.) Przykreci¢ rure poprzeczng "1" z naktadkami "4" w punktach "d™ na wymaganej
wysokosci do trojkatnej ptytki mocujacej "2". Jesli konce trojkgtnych ptyt mocujgcych
"2" wystajg do dotu, to mozna je obcig¢. Z obcietych krawedzi nalezy usung¢ zadziory.

4.) W punkcie "e" nalezy wywierci¢ otwory C 11 mmw dolnej $ciance rury poprzecznej 1",
Wsung¢ naktadki "5 w konce rury i przykrecic w punkcie "e"” do rury poprzecznej " 1".

5.) Przykreci¢ do uchwytu zamocowanie gniazda wtykowego "7" w punkcie "f" .

6.) Rownomiernie mocno dokreci¢ wszystkie sruby wzglednie nakretki.

Momenty dokrecajgce: M 10x30 1  40Nm (klasawytrzymatosci 8.8)
M 10x35 1 55 Nm(klasawytrzymatosci 10.9)
M 10x50 1 55 Nm(klasawytrzymatosci 10.9)
M 10x65 1 55 Nm(klasawytrzymatosci 10.9)
M16x50 L1 170 Nm (klasawytrzymatosci 8.8)
M16x55 L1 170Nm (klasawytrzymatosci 8.8)

Zastrzega sie mozliwo$¢ wprowadzenia zmian.

57



10l 169 920 Z¥S %%.e/w
0L N —@my g

e
09X9L N —Om g
exoexs 1

X
GOX0L N ZX12X6°01

0exoL N X@

Zx1gxsol /AT
)GX91L IN !
i T
EX0EXL L

)SX9L N /@Hu/@/ )
mxomXN F\__v._\

=

EX0EXL) —e>

GGx91L IN—

B—ex0exL

J%Ommxomxw I

90—

GGX9L N

[4

EX0EXLL

m/%

EX0EXL ) —e»

Mm/mxomé l

— ' ex0exsl

N e

€X0EXLL

1

58



0EX0L I —g
XIS — o

09X N —gry g
EX0EX. F\g -

L4

L0l 169 920 ¢v€

GOX0L N
0SX0L W
GEX0L N

0S¥ N — @y o

P

05X9) N — @y V“f —
ex0ex.1”,p,”

=

EX0EXLL —ep

55%9) _\,_/m

€X0EXLL

€X0EXL1L

e

0EX0L N N R e ey
Nx&xm.ovuw h/gf/ 8

/

7

€xX0exX.L F/Aﬂw

SGX9| _\,_/m

59



D- Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewéhrleisten.
DK -  Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.
CZ - Volny prostor ve smyslu Prilohy VII, obr. 30 Smérnice &. 94/20/EG musi byt zarucen.

E- Debe garantizarse el espacio libre, conforme al anexo VI, figura 30 de la directiva comunitaria CE/94/20.
F- La zone de dégagement doit &tre garantie conformément a I'annexe VI, illustration 30 de la directive 94/
20/CE.

FIN -  Vapaatila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.
GB -  The clearance specified in appendix VI, diagram 30 of guideline 94/20/EG must be guaranteed.
GR- T[pémel va e€aoc@alideTal 0 EAeUBePOG XWPog aUpPwva pe To TTapapTtnua VI, eikdva 30 Tng Odnyiag 94/

20/EOK.

H - Biztositani kell a 94/20/EK iranyelv szerinti, VII. szamu fliggelék 30. abraban jeldlt szabad teret.

| - Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.

N - Frirommet etter tillegg VI, avbilding 30 i direktiv 94/20/EEC skal overholdes.

NL - De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden
genomen.

P - Garantir a zona livre, conforme Anexo VI, grafico 30 da Norma 94/20/CE.

PL -  Nalezy zagwarantowac przestrzen swobodng wedtug zatgcznika VI, ilustracja 30 wytycznej 94/20/EG .

S - Spelrummet enligt bilaga VI, figur 30 i riktlinje 94/20/EG skall garanteras.

SLO - Zagotoviti zracnost po priklopu VII, slika 30, smernice 94/20/EG .
SK - Volny priestor v zmysle Prilohy VII, obr. 30 Smernice ¢. 94/20/EG musi byt’ zaru€eny.
R - 94/20/HG Yénetmelidi, Ek VII, Resim 30'da kelirtilen serbest alan byrakylmelydyr.

M

\

3
0 o N
S 99 fe) )
=] S £ <) o A&
[} o ® w =4 =
.—Q_ C.— E
N < 5 [T = ©
£ = T B2 5 2 3
F B o3c =Zoo 8% N
N=gS5 S <CSo00T -2 5 o
P 9030F Xoo ©3X >
$e>2=8L 202 L% -
= ] 23%T5xs 3220,.8%¢0 a
= - - cE3328= Regcgg> c 2
Al yd OS5 5> w0 q_)>OaNJ =_E,\
= nin. 65 s8cogEl dgESETEELND
E d 8290382808 TES oSS 8E
A S DS ELDNSTLOESTT DR L <.
\ *é'w—c'OEc5>@_-o_2.._.Q):‘:'aa—a>’q\‘J—.
A ' 508 8="0crsr oo ST
@© cNE@LEDAE=S S EN =S
T T 28EF EE¥'0265®>§C*<755
~ N o 28530822525
o = & OC83I2E202EZSETE22l
o = s EESgSSEEgS85882%8
g 'S %mﬂﬁga.gw@8>%‘5N&'E :
< /(f 2pw0 o QD288 Qn gD
ol » <~ 0 c = 0n n S Q
E A S m%SOEOEPEwwEmQEEB
| S8XP03F5E3Tgl®2LOBT 3 X
7 SE0020Tc 0 ESTVOT 500
° S.TUOCDCM'_~E=_UBE>‘“_UO‘
1O N DPE S0l op=060T8 T
ok o>00ade>csa>00a0>a0
et
1
N ZII.' ! ' C>I|
PN N Z 00 , X
ooOWLIOOT L=z YRRV
\::
P
WD A
s

LN
~
=

=
LN,
~
=

=

max. 30° |

60



DK -
Cz -

FIN -

GB -

GR -

SLO -

SK -

TR -

Der Handhebel Freiraum von Bolzenkupplungen nach Anhang VI, Abbildung 33 der Richtlinie
94/20/EG ist zu gewdhrleisten.

Frirummet for boltkoblingernes handtag skal overholdes iht. bilag VII, fig. 33 i direktiv 94/20/EF.
Volny prostor ru€ni paky Cepovych spojek ve smyslu Prilohy VII, obr. 33 Smérnice C.
94/20/EG musi byt zarucen.

Debe garantizarse el espacio libre para la palanca manual en los enganches por pernos,
conforme al anexo VII, figura 33 de la directiva comunitaria CE/94/20.

La zone de dégagement du levier de I'axe d'attelage doit étre garantie conformément a
['annexe VII, illustration 33 de la directive 94/20/CE.

Vetoaisakytkimien k&sivivun vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 33
mukaisesti.

The hand lever clearance of bolt couplings specified in appendix VII, diagram 33 of guideline
94/20/EG must be guaranteed.

Mpétrel va e€aoc@alifeTal 0 EAEUBEPOG XWPOGS YIA TOV XEIPOPOXAO CUOTNUATWY (EUENG UE TTEIPO
oupewva pe 1o TTapdptnua VI, eikdéva 33 1ng Odnyiag 94/20/EOK.

Biztositani kell a csapos tengelykapcsolok kézikarjanak szabad terét a 94/20/EK
iranyelv VII. fuggelékének 33. szamu abraja szerint.

Per la leva a mano deve essere garantito lo spazio libero dai giunti a pioli secondo Il'allegato VI,
figura 33 della direttiva 94/20/CE.

Frirommet for boltkoplingers handtak etter tillegg VII, avbilding 33 i direktiv 94/20/EEC skal
overholdes.

De hendeltussenruimte van boutkoppeling volgens supplement VII, afbeelding 33 van de
richtlijn 94/20/EG moet in acht worden genomen.

Garantir as zonas livres para alavancas de acoplamentos por pinos, conforme Anexo VII,
grafico 33 da Norma 94/20/CE.

Nalezy zagwarantowa¢ swobodng przestrzen dzwigni recznej sprzegiet palcowych
wedtug zatgcznika VI, ilustracja 33 wytycznej 94/20/EG .

Spelrummet for bultkopplingens mandverspak enligt bilaga VII, figur 33 i riktlinje 94/20/EG skall
garanteras.

Zagotoviti zratnost ro€nega vzvoda sklopk sornikov, po priklopu VI, slika 33 ,
smernice 94/20/EG.

Volny priestor ru€nej paky Capovych spojek v zmysle Prilohy VII, obr. 33 Smernice C.
94/20/EG musi byt’ zaruc€eny.

Pimli kavramalar i¢in 94/20/HG Yénetmelidi, Ek VII, Resim 33'te belirtilen el kolu serbest

61



